
I 
 

TREATMENT OF WOOD AND AGRO 

BASED PAPER MILL WASTEWATER IN 

INDIA 
 

 

Thesis submitted  

in fulfillment of the requirements for the degree of 
 

 

 

DOCTOR OF PHILOSOPHY 

In 

ENVIRONMENTAL ENGINEERING 

 

 

By 
 

SUMIT DAGAR 
Roll No. 2K19/PHDEN/004 

 

 

Under the Supervision of  

PROF. S.K. SINGH 

 

 
 

Department of Environmental Engineering 

DELHI TECHNOLOGICAL UNIVERSITY 
Shahbad Daulatpur, Main Bawana Road, Delhi-110042, India 

September, 2024 



II 

TREATMENT OF WOOD AND AGRO BASED PAPER MILL 

WASTEWATER IN INDIA 

A Thesis submitted in partial fulfillment of the requirements for 

the award of the degree of 

DOCTOR OF PHILOSOPHY 

In 

ENVIRONMENTAL ENGINEERING 
[...]
rejection rate was optimized “for the larger the better”. The following equation shows 

the calculation of the ratio: 

𝑇ℎ𝑒 𝑙𝑎𝑟𝑔𝑒𝑟 𝑡ℎ𝑒 𝑏𝑒𝑡𝑡𝑒𝑟 (
𝑆

𝑁
) = −10 𝑙𝑜𝑔 𝑙𝑜𝑔 {

1

𝑛
 ∑𝑛

𝑖=1
1

𝑌𝑖2
}                                  (3) 

 

𝑇ℎ𝑒 𝑠𝑚𝑎𝑙𝑙𝑒𝑟 𝑡ℎ𝑒 𝑏𝑒𝑡𝑡𝑒𝑟 (
𝑆

𝑁
) = −10 𝑙𝑜𝑔 {

1

𝑛
∑𝑛

𝑖=1 𝑌𝑖2}                                       (4) 

 

Where n denotes the number of repetitions performed to identify an experimental 

combination and Yi denotes the performance value of the ith experiment. 

 

 

Figure 3.2: Flow Diagram of steps followed to optimize the ultrafiltration 

membrane for removal of pollutants using Taguchi method 

3.5 Optimization of Multi Response using Grey relational analysis: 

The relationship and influence of different parameters in a multi-response problem are 

very complex and do not provide a clear solution. This insignificant, poor, and 

uncertain information is known as grey. Grey Relational Analysis resolves this tangled 

uncertainty of multi-response parameters in the system and optimizes the problem by 

 

 Problem 
Formulatio

n 

 

Defining the Response parameter and the objective functions 
Identifying the control factors and variable levels 

 Experimental 
Design 

 

Selection of Appropriate Orthogonal Array 
Performance of experiments 

 Analysis of 
results 

 Transformation of result into S/N ratios 
Plotting response plots to determine optimum values 
Analysis of Variance  

 Expermiental 
validation 

 

Conduction of Conformation test  
Calculation of experimental response based on 95% confidence interval 



59 

 

reaching a single response optimization problem known as a single relational grade 

(Panda et al., 2016). 

Step 1: 

Firstly, the value is normalized to avoid the difference in units and reduce the 

variability.  To achieve this, a suitable value between 0 to 1 derived from the original 

value is decided (Haq et al., 2008). This step makes it easy to comparison between the 

original data. To minimize the response Smaller-the-better is used for normalizing the 

scale into an acceptable range using the below-mentioned formula (Tosun and Pihtili, 

2010): 

 

𝑥 ∗𝑎  (𝑘) =
𝑥𝑎 (𝑏)−𝑥𝑎 (𝑏)

𝑚𝑎𝑥 𝑥𝑎 (𝑏)−𝑥𝑎 (𝑏) 
                                                                      (5) 

 

Where, a =1,…,e; (e is the no. of experiments conducted) 

b=1,…,r. (r denotes the no. of response attributes) 

xa(b) = the original sequence 

x*
a(b) = the sequence after processing of data 

max xa(b) = the biggest value of xa(b) 

min xi(k) = the lowest value of the xa(b) 

x =desired value. 

 

Step 2:  

In this step of problem solving the grey relational coefficient (ξa(b)) is calculated from 

the normalized values using the equation: 

ξa (b) =
𝛥+ 𝜉𝛥𝑚𝑎𝑥 

𝛥𝑜𝑎(𝑏)+ 𝜉𝛥𝑚𝑎𝑥
                                                                                       (6) 

Where Δ0a is the deviation of the reference sequence and the comparability sequence 

calculated using  

Δ0a = ‖𝑥𝑜(𝑏) − 𝑥𝑎 (𝑏)‖                                                                                                                               (7) 



60 

 

Where xo (b) = the reference sequence 

xa (b) = the comparability sequence 

Δmin = least values of the absolute differences of (Δ0a) 

Δmax = largest values of the absolute differences of (Δ0a) 

ξ = identification coefficient usually taken as 0.5.  

Step 3: 

The next step involves the calculation of grey relational grade (GRG) using the 

following equation : 

 

𝑦𝑎 =
1

𝑟
∑𝑛

𝑏=0 𝜉𝑎(𝑏)                                                                                        (8) 

Where ya = requisite grey relational grade for the ith experiment  

r = no. of response attributes  

The grey relation grade is the representation of the quality of characteristics and shows 

a correlation between the reference and comparability sequence of the experiment 

(Haq et al 2008) 

Step 4: 

The optimum level of process indicating the best functioning of the membrane is 

determined by choosing the values with high grey relation grade, which can be 

obtained using the average grade values for each selected level of the process. The 

highest average grade value was selected as optimal operating conditions for multi-

response problems. 

Step 5: 

After finalizing the optimal conditions, ANOVA at a 5% confidence level was 

performed to evaluate the significance of different working parameters. This helps to 

find the contribution of each parameter to the response variables. 

  



61 

 

Step 6: 

The conformational experiment was conducted after finding the optimal working 

combinations of different parameters. For the optimal working conditions, the 

predicted value of GRG was calculated using the equation (Sahoo and Sahoo 2013):  

𝑦𝑝 = 𝑦𝑏 + ∑𝑜
𝑖=1 (𝑦𝑚𝑒𝑎𝑛 − 𝑦𝑏)                                                                           (9) 

 

Where, yb = the cumulative mean GRG 

ymean = mean GRG at the optimal level for each chosen parameter 

o = no. of significant parameters 

3.6 Experimental set up for membrane filtration with pretreatment 

The study is performed to test the efficacy of various assembled effluent treatment 

technologies. Three technologies viz., Pre-filtration unit (combination of pre-filter, 

sediment filter, and pre-carbon filter), Ultrafiltration (UF) membrane, and Reverse 

Osmosis (RO) membrane are set up in two different assembly combinations. The first 

combination depicts the series assembly of Pre-filtration and UF Membrane in series 

(Figure 3.3), while the second combination depicts the series assembly of Pre-

filtration, UF Membrane, and RO Membrane in series (Figure 3.4). These 

combinations are employed with a diaphragm-type pump (Specifications in Table 3.3) 

that operates up to 140 PSI. The pump circulates the effluent from the pre-filter set up 

to the UF membrane. A flow meter is connected to collect the permeate (i.e., the treated 

water) from the experimentation unit.  

Table 3.2 Specification of Pump used in the study 

SN Parameter Value 

1 Nominal flow rate 1.5 LPM 

2 Maximum pressure output 140 PSI 

3 Maximum pressure input 60 PSI 

4 Current 1.10 A 

5 Voltage 24 V 

 



62 

 

 

Figure 3.3. Flowchart of experiment set up (Combination 1: Pre-filtration and 

UF Membrane installed in series) 

  

Figure 3.4. Flowchart of experiment set up (Combination 2: Pre-filtration, UF 

Membrane, and RO Membrane in series) 

 

 

 



63 

 

 

Figure 3.5. Experiment set up effluent treatment 

3.7 Statistical Analysis:     

Each treatment has 3 replicates. All data are denoted as the mean value ± standard 

deviation (Mean ± SE). Many differences among various means were determined by 

ANOVA at a 5% significance level using SPSS Version 19.00. 

The present study was subjected to two multivariate statistical techniques to set up the 

relationship among the various complex data sets. For multivariate statistical tools, 

cluster analysis (CA), correlational analysis, and principal component analysis (PCA) 

were used.  

For Correlation and comparison analysis, the Spearman test was used. 

 

 

  



64 

 

CHAPTER 4 

RESULTS AND DISCUSSION 

 

Membrane technology has come up as an alternative and advanced method for waste 

water treatment for water reuse and can help in overcoming the problem of water 

scarcity. The best advantage of membrane technology is that the water can be directly 

reused in the industrial process without any further treatment. To assess the potential 

of using membrane technology in pulp and paper manufacturing mills, one of the most 

water-intensive industries was selected. Wastewater samples were collected and the 

Physico-chemical parameters were characterized periodically to determine the level of 

the pollution loading. Various parameters affecting the water quality were analyzed in 

the laboratory as per (APHA 2005) standard methods.  

4.1 Water Consumption by Bindal Paper Mills 

Bindal Paper Mills Ltd. Muzaffarnagar, UP, is an integrated pulp and paper plant 

with a capacity of 110 MTons/Annum of writing and printing grade paper using agro 

waste like bagasse, wheat straw, and hardwood and poplar grown by the farmers. 

Table 4.1: Fresh water consumption in different processes in Bindal Paper Mills 

S.N. Process Freshwater consumption, m3/ 

day* 

@ 230 TPD paper production  

i.  Raw material Preparation 

(Including Chemical Preparation & 

Hydrant) 

316 

ii.  Pulp Mill (Pulping, Pulp Washing & 

Bleaching) 

2850 

iii.  Paper Machine & Stock Preparation 3500 

iv.  Boiler (Recovery & Utility) 1600 

v.  Domestic 1100 

vi.  Miscellaneous 1824 

vii.  Total 11190 (52.3 m3 / T finished 

paper) # 

 



65 

 

4.2 Characterization of effluent generated from Bindal Paper mill Ltd 

Throughout the study, the focus was on assessing and controlling the existing TSS, 

TDS, COD, BOD, color, and pH owing to the peculiar wastewater from the pulp and 

paper industry. Effluents treated after secondary treatment of agro-based industry are 

shown in Table 4.2.  Depending on the raw materials (agricultural and wood-based 

in our study), operating process, and climate conditions, pollutants vary in the 

effluent. The effluent from the industry is characterized by alkaline pH, high 

biological oxygen demand (BOD), chemical oxygen demand (COD), suspended 

particles (primarily fibers), fatty acids chlorides, sulfates, nitrates, lignin, and its 

derivatives, and a large number of mutagenic pollutants (Kumar et al., 2022). 

As seen from Table 4.2, the TSS in agro-based paper mill effluent (56 mg/L) after 

secondary treatment is lower than most of the pollutants. The pH value of effluent 

from the secondary clarifier is slightly alkaline (7.46±0.44).  The BOD and COD 

values of the effluent coming out of the secondary clarifier were observed in the 

range of 27±0.56 mg/L and 216±9.11 mg/L respectively. It has been reported that 

BOD and COD of untreated effluent in pulp and paper mills fall in the range of 650-

1500 mg/L and 2000-10000 mg/L, respectively (Gupta, A., & Gupta, R., 2018). The 

TSS value of the effluent is 1911±38 mg/L, however the secondary clarifier has been 

able to reduce it to 56±0.96mg/L. The average value of TSS from the paper industry 

is 1980.65-2785.79mg/L (Singh and Tripathi, 2020). The color of the untreated 

effluent was recorded to be 1206±4.1 PCU, and it has been reported in the literature 

that wastewater from pulp and paper industries has the color of untreated effluent in 

the range between 1000-12000 PCU (Kumar et. al., 2022). Similarly, the Lignin 

content is 1004±6.2 which is extremely lesser than the reported effluents from the 

pulp and paper industry between 11000 and 250000 mg/L (Butani and Mane, 2017; 

Den5). The Bindal Paper Pvt ltd is agro waste-based industry and the lignin content 

in the agro waste is lesser in comparison to the wood-based industries (Tao et al., 

2018). The effluent lignin content in the study after the secondary treatment was 

found to be 126 mg/L.  

 

 



66 

 

Table 4.2: Physico-chemical properties of effluent from Bindal paper mill 

Parameter ETP Inlet Effluent after 

primary clarifier 

Effluent after 

secondary 

clarifier  

CPCB limits 

pH 7.39 7.82 7.46±0.44 5.5-9.0 

TSS mg/L 1911 130 56±0.96 100 

TDS, mg/L 2967 2889 2215±56.45 2100 

COD, mg/L 1465 936 216±9.11 250 

BOD, mg/L 653 494 27±0.56 30 

Color, PCU 1206 945 412±21.1 500 

Lignin, mg/L 1004 856 126±7.71 - 

Conductivity, 

µS/cm 

3125 2942 2630±81.21 - 

Sodium (Na), 

mg/L 

183 141 71±2.3 - 

Potassium (K), 

mg/L 

14.6 12.1 8.8±0.27 - 

4.3 Effluent treatment technique available in Bindal paper mills 

The current ETP of Bindal Paper Mill is based on the conventional activated sludge 

process along with advance tertiary treatment techniques comprised of an equalization 

tank, the primary clarifier, an aeration tank, a secondary clarifier, a Sand filter, 

Dissolved Air Floatation, a Direct Membrane filter (DMF), Sludge Bed Drier (SDB) 

and chemical recovery plant. The mill has also placed an Online Continuous Effluent 

Monitoring System (OCEMS) at the final output to monitor the quality of the treated 

effluent 24×7. The treated wastewater after the secondary clarifier is released into the 

Hindon River via a concrete underground drain. 

The Layout of the existing ETP at Bindal Paper Pvt ltd, Muzaffarnagar, UP, India is 

shown in figure 4.1.



67 

 

 

 
 
 

Figure 4.1 ETP Flow Diagram, Bindal Papers Mills Ltd 

 



68 

 

4.4 Efficiency of Effluent treatment plant at Bindal Paper Mills 

With the introduction of a new Charter by the Central Pollution Control Board in 2015 

that focuses on the reduction in consumption of fresh water and efficient and stringent 

effluent discharge norms, Bindal Paper Mills Ltd has worked on different concepts and 

adopted a systematic plan to achieve Zero Liquid Discharge. These Strategies involve 

1). Pollution load reduction at source, 2). Zero or Minimum discharge of effluent from 

the individual sections of the Mills and lastly, 3). Up gradation of the existing effluent 

treatment plant.  

To achieve the reduction of pollution load at the source the mill has started treatment 

and reusing the water from wet washing water after clarification to reduce the pollution 

load on the Effluent Treatment Plant. Mill has adopted the Oxidative Chemical 

Bleaching, a new technology of bleaching instead of conventional Hydrogen peroxide. 

Moreover, they have introduced enzymes instead of bleaching chemicals which further 

reduces the pollution load.  

Moreover, the mill has established 4 components micro-particle and micro-polymer-

based retention control to achieve approximately 85% first-pass retention and 65% of 

first-pass ash retention. Also, the mill has introduced an especially suited biocide 

program to avoid the boil out of the paper mill. The heat and chemical recovery has 

been installed from the dissolver vent in the chemical recovery boiler.  

To ensure Zero or Minimal effluent discharge from the individual segment of the mills 

the following measures are taken by the mill. 

1) Pulp Mill 

In the pulp processing mill, the freshwater is used solely for the preparation of 

chemical stock solutions, and the water is used as a coolant for cooling the glans in the 

pumps. The back water generated after washing of raw material was earlier filtered in 

a sand and pith filter and conical tanks. The underflow water from the conical tanks 

was passed through the sand riffler having numerous compartments that settle the sand 



69 

 

the pitch present in back water. But now the underflow water of the sand riffler is 

carried to the clarifier which helps in further settling of suspended solid.  

After screening of the pulp, it is taken for bleaching with bleaching sequence D-

O/Oxidative. The introduction of a new OX sequence for bleaching has further 

substantially reduced the pollution load.  

Below is the table showing the reduction in the effluent generation in the pulp mill 

Table 4.4: Reduction in effluent generation after recycling in Bindal Paper Mill 

Ltd 

 Purpose Fresh Water 

Consumption 

before Recycling 

(m3/hr) 

Fresh Water 

Consumption 

After Recycling 

(m3/hr) 

Fresh Water 

Savings 

(m3/hr) 

Chemical 

Preparation 

35 35 0 

Wet Washing 20 0 20 

Water used on DO 

washer  

93.5 0 93.5 

Pump sealing 

water 

35 15 20 

Air Compressor 

water recycling 

2 2 0 

Sum Total ~185.5 ~52 ~133.5 

 

The seal water generated after gland cooling is now collected in a pit and filtered 

through Vibro- screen to be reused as coolant instead of the freshwater. Hence, the 

fresh water earlier utilized just for gland cooling can be conserved.  

2. Paper Mill 

Fresh water in a paper machine is used in the wire and press part of the mill and for 

the preparation of chemical stock. For recycling of white water in this section two 
[...]
The effluent generated from the bleaching plant has very low TSS in a range between 

80-120 PPM but the temperature is very high in a range of 55-60ºC. But conventional 

treatment like activated sludge treatment needs a range of 30-35ºC. Hence, it is 

necessary to reduce the temperature for further treatment. 

4.6.2 Implementation of the latest technology in the Effluent Treatment Plant of 

Bindal paper Mills Ltd 

1) Mist Cooling system: 

Usually, the mills install cooling towers to reduce the temperature of the effluent but 

Bindal paper mills have adopted a mist cooling system which forms micro mist 

particles of size of around 5 microns. The effluent collected in the equalization tank is 

used as a feed to the mist cooling system. Here the temperature of the effluent reduces 

to around 32-35º C, along with this these mist particles also absorb oxygen from the 

atmosphere. 

The effluent from the bleaching plant and the excess clarified wet-washing effluent are 

transferred to the aeration at a rate of 0-15%. Table 4.7 below shows the characteristics 

of combined effluent (Bleach Plant + Wet washing) at the aeration tank inlet: 

Table 4.8: Characteristic of effluent at aeration tank input in Bindal paper Mills 

Ltd 

BOD 750-800 mg/L 

COD 2200-2500 mg/L 

TSS 100-110 mg/L 



74 

 

2). Installation of Mist Aeration System 

Earlier, the mill effluent feeding the aeration tank is passed through the activated 

sludge process treatment stage where the surface aerators are installed. Now, the mist 

aeration system has been installed in the aeration tank. This system exposes the mist 

to the atmosphere and this mist falls back after absorbing oxygen from the atmosphere. 

The reduction of BOD and COD after the Activated sludge process is as in table 4.8 

Table 4.9: Pollution Reduction after Activated sludge Process in Bindal paper 

Mills Ltd 

Parameter Percentage Reduction 

BOD5 ~95-97 

COD ~80-85 

 

4.7: Installation of tertiary Treatment System at Bindal Paper Mill Ltd 

Conventional Secondary treatments like biological processes do not reduce the 

pollution load to the level that water can be reused in the paper making and also do not 

provide satisfactory results for protecting the river water from pollution by waste 

discharged from the effluent treatment plant of the mill. For tertiary treatment, 

physico-chemical methods based on solid-liquid separation have been employed and 

a particularly designed Dissolved Air Floatation system has also been installed.  

The physicochemical method consists of Coagulation, Flocculation, and Separation 

process. Coagulation neutralizes the negative charges contained by pollutants in 

wastewater.  On the other hand, flocculation focuses on the development of flocs, 

which separates the solid part of pollutants present in the effluent. Finally, the flocs 

produced are removed from the liquid by air diffusion. Below is the table providing 

the variation of various pollutants using the physicochemical treatment: 

 

 



75 

 

Table 4.10: Pollution Reduction after Implementation of Tertiary Treatment in 

Bindal paper Mills Ltd 

 

Pollution 

parameter  

Tertiary Treatment 

inlet 

Tertiary 

treatment Outlet 

Percentage 

Reduction 

BOD5 (PPM) 27±0.56 ~8-10 >65 

COD (PPM) 216±9.11 ~100-120 >65 

TSS (PPM) 56±0.96 ~15-20 >60 

Color (PCU) 412±21.1 ~50-60 >80 

Turbidity (NTU) 50±1.12 ~12-15 >70 



76 

 

 

  

 

Figure 4.2: ETP at Bindal Paper Mills Ltd



77 

4.7.1 Water Consumption by Star Paper Mills Pvt Ltd 

Star paper utilizes the wood of eucalyptus and poplar for paper making. The mill has 

4 paper machines with a production capacity of 300 Tonnes/day. The mill utilizes 

traditional chlorine bleaching technology and also involves an oxidative extraction 

stage which utilizes oxygen and peroxide. Moreover, the mill also has an oxygen 

delignification process installed before the bleaching to reduce the consumption of 

bleach chemicals and reduce the pollution load. 

Star paper mills utilize around 12000 m3 of freshwater (groundwater) daily, which is 

abstracted from the bore wells. Ten bore wells are available for water extraction but 

only 5 are functional at any given point of time. The flow meter is installed in the bore 

wells. The consumption of fresh water during different processes in paper making by 

the mill is mentioned in table 4.10. The stock preparation and paper-making machine 

utilizes a maximum amount of water (3500 m3/day) followed by pulping which utilizes 

2850 m3/day. 

Table 4.11: Fresh water consumption in different processes in Star 

Paper Mills Pvt Ltd. 

S.N. Process Freshwater consumption, m3/ day* 

@ 230 TPD paper production  

1. Raw material Preparation 

(Including Chemical Preparation & 

Hydrant) 

316 

2. Pulp Mill (Pulping, Pulp Washing & 

Bleaching) 

2850 

3. Paper Machine & Stock Preparation 3500 

4. Boiler (Recovery & Utility) 1600 

5. Domestic 1100 

6. Miscellaneous 1824 

7. Total 11190 (52.3 m3 / T finished 

paper) # 

*Figures provided by the Mill    # finished production: 214 tpd



78 

 

4.7.2 Physico chemical Properties of waste water generated from Star Paper mills 

Throughout the study, the focus was on assessing and controlling the existing TSS, 

TDS, COD, BOD, color, and pH owing to the peculiar wastewater from the pulp and 

paper industry. Effluents treated after secondary treatment of wood-based are shown 

in Table 4.11.  In India, most integrated paper mills use wood-based raw materials 

such as eucalyptus, bamboo, etc. A region's climatic conditions and geography 

determine the physicochemical properties of wood.  

As seen from Table 4, the pH of the effluent is in the alkaline range (8.12±0.34) which 

is well within CPCB limits. The TSS from wood-based paper mills (i.e., 36±1.12 

mg/L) after secondary treatment is lower than most of the pollutants. The BOD and 

COD of the effluent were 715±9.21 mg/L and 1395±32.1 mg/L respectively. It is 

reported that BOD and COD of untreated wastewater in pulp and paper mills fall in 

the range of 170.32-670.42mg/L and 705.52-2000.55 mg/L, respectively (Singh et al., 

2020). The effluent treatment plant in the mill could reduce the BOD and COD in the 

range of 20-27 mg/L and 183-216 mg/L (Table 1). The TDS is still on the higher side 

though (i.e. between 1933±97.1mg/L and 3114±102.1 mg/L). It is important to 

mention the efficacy of the effluent treatment plant in the reduction of the color of the 

effluent from 1421±71.4PCU - 615±23.21 PCU as most wastewater from pulp and 

paper industries has the color of untreated effluent in the range between 1000-12000 

PCU (Kumar et.al., 2021). Mechanical and chemical effluents from the pulp and paper 

industry have lignin content between 11000 and 250000 mg/L (Butani and Mane, 

2017; Deng and Zhao, 2015). The effluent lignin content in our study after the 

secondary treatment was found to be 168±8.78 mg/L. Likewise, the electrical 

conductivity, sodium, and potassium content are at the desired levels (Izharul et al., 

2016 Izharul et al., 2017).  

  



79 

 

Table 4.12:  Physico-chemical properties of effluent from Star paper mill 

Parameter ETP Inlet Effluent after 

primary 

clarifier 

Effluent after 

secondary 

clarifier 

CPCB 

limits 

pH 8.41 8.25 8.12±0.34 5.5-9.0 

TSS mg/L 2016 170 36±1.12 100 

TDS, mg/L 3114 2791 1933±87.46 2100 

COD, mg/L 1395 891 183±11.09 250 

BOD, mg/L 715 502 20±0.79 30 

Color, PCU 1421 1002 615±23.21 500 

Lignin, mg/L 1192 931 168±8.78 - 

Conductivity, µS/cm 3281 3028 2820±91.23 - 

Sodium (Na), mg/L 216 178 28±2.3 - 

Potassium (K), mg/L 16.23 12.98 4.2±0.27 - 

4.7.3 Effluent treatment technique available in Star Paper Mill 

The current ETP of Star Paper Pvt ltd is based on the traditional activated sludge 

process and comprises mostly of the primary clarifier with a capacity of 10087 m3 with 

a Side Water Depth of 4m; an aeration tank with 11 aerators of 50HP capacity; A 

secondary clarifier with a capacity of 6005 m3. The plant is also installed with a belt 

press for dewatering the sludge generated in primary and secondary clarifiers. The 

water in the primary clarifier is fed after screening through the bar screen to remove 

the suspended solids. The overflows of the primary clarifier are pumped into the 

aeration tank equipped with 11 surface aerators, each with a capacity of 50 HP and a 

50 HP blower to provide proper aeration to maintain the content of dissolved oxygen 

levels essentially required to maintain the dissolved oxygen levels for appropriate 

microbial metabolic activity. The under flow of the primary clarifier dewatered to a 

consistency of 30% with the help of a sludge filter press. The effluent after aeration is 

transferred to a secondary clarifier with a capacity of 6005 m3 and a side water depth 

of 3.65 m. The underflow of the secondary clarifier is recycled back to the aeration 

tank to maintain the level of mixed liquor-suspended solids to around 3000 mg/L. and 



80 

 

the rest underflow is dewatered using the volute press. The treated wastewater after 

the secondary clarifier is released into the Hindon River via a concrete underground 

drain. The mill has also placed an Online Continuous Effluent Monitoring System 

(OCEMS) at the final output to monitor the quality of the treated effluent 24×7. 

The Layout of the existing ETP at Star Paper Mill Ltd, Saharanpur, UP, India is shown 

in figure 4.3 

4.7.4 Efficiency of Effluent Treatment Plant at Star Paper Mills 

The adequacy of the various units of the existing ETP at Bindal Paper Mills Ltd was 

assessed based on influent retention time in each unit, surface overflow rate in primary 

and secondary clarifiers, volumetric loading rate, and estimation of oxygenation 

capacity of existing aerators in the aeration tank for oxidation/degradation of BOD 

load available. Table 4.3 summarizes the assessment of ETP adequacy. 

The information on pH, TSS, TDS, COD, BOD, and color were analyzed in September 

2021. Based on the studies conducted to assess the adequacy of the Effluent Treatment 

plant (ETP) at Star Paper Mills Ltd, Saharanpur, CPPRI has the following observations 

to make:  

 

I. The retention time available in the primary clarifier, aeration tank, and 

secondary clarifier is sufficient to facilitate the satisfactory removal of 

suspended matter in clarifiers and the oxidation of biodegradable organic 

matter in the aeration tank. More than 50% of TDS is removed from the 

primary clarifier outlet to the secondary clarifier outlet As per the information 

received (September 2021), the secondary clarifier was able to significantly 

reduce the TSS from 123 mg/L to 53 mg/L. 

II. The number of surface aerators provided in ETP i.e. 11 × 50 HP = 550 HP,  

1 × 30 HP = 30 HP and 1 x 50 HP air blower are adequate to provide sufficient 

oxygen for oxidation of biodegradable organic matter. The aeration capacity is 

adequate to treat an even higher BOD load than the existing BOD load provided 



81 

 

the ETP is operated under optimum conditions.  BOD is lowered from 356 

mg/L at the outlet of the primary clarifier to a sufficiently lower amount of 20 

mg/L. Likewise, COD is reduced from 894 mg/L to 252 mg/L.   

III. The mill has significantly reduced its water consumption with the adoption of 

modern fiber line technologies like oxygen delignification, new pulp washers 

as well as optimization of process operations and water requirement process-

wise, good housekeeping practices. 

 

 



82 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 4.3: Layout of Existing ETP at Star Paper Mills Ltd., 

Saharanpur 

 

Combined Effluent after Passing  
through Bar Screen 

 
N

u
tr

ie
n

ts
 

Final Discharge into 

River Hindon 

 

Primary 
Clarifier 

Underflow P
ri

m
ar

y 
C

la
ri

fi
e

r 
   

 =
 4

8
.7

7
 m

 
SW

D
= 

4
m

 
C

ap
ac

it
y:

 
1

0
0

8
7

 
m

3  
 

 

A
e

ra
ti

o
n

 T
an

k 
 

D
im

e
n

si
o

n
: 

4
0

 m
x1

0
4

 m
x4

.5
 m

 
C

ap
ac

it
y:

 1
8

7
2

0
 m

3  
N

o
. o

f 
A

e
ra

to
rs

: 
1

1
 x

 5
0

 H
P

 =
 5

5
0

 H
P

, 3
0

 H
P

 x
 1

 =
 3

0
 H

P
 

Su
rf

ac
e

 A
e

ra
to

rs
 a

n
d

   
1

 x
 5

0
 H

P
 A

ir
 B

lo
w

e
r 

Se
co

n
d

ar
y 

C
la

ri
fi

e
r 

   
 =

 4
5

.7
2

 m
 

SW
D

= 
3

.6
5

 m
 

C
ap

ac
it

y:
 

6
0

0
5

 
m

3   

A
n

d
rt

iz
 S

lu
d

ge
 

Fi
lt

e
r 

P
re

ss
 

Se
co

n
d

ar
y 

Sl
u

d
ge

 in
 

R
e

ci
rc

u
la

ti
o

n
   

 

D
e

w
at

e
re

d
 S

lu
d

ge
 D

is
p

o
se

d
 O

f 
/ 

So
ld

 
O

u
t 

 

V
o

ll
u

te
 S

lu
d

ge
 

D
e

w
at

er
in

g 
P

re
ss

 

Ex
ce

ss
 S

ec
o

n
d

ar
y 

Sl
u

d
ge

   
 



83 

 

 

Figure 4.4: ETP at Star Paper Mills 

 

 
  



84 

 

Table 4.13: Efficiency evaluation of the Effluent Treatment Plant of Star Paper 

Mills 

S. 

No. 

Unit Design Specifications Remarks 

1. Primary clarifier  

Effluent flow,  

m3/hr.:  347 

 

Capacity: 10087m3 

Surface Area, m2: 2522 

Retention time, hr.: 29 

SOR, m3/m2/day:  3.3 

 

Adequate to handle 

even excess 

effluent volume up 

to 30,000 m3 /day  

 

2. Aeration tank 

 

Effluent flow after 

recirculation**, m3 / 

hr.:  434 

 

BOD load after 

primary clarifier#,  

kg/ day: 4110 

kg/hr:  171 

 

Capacity:  18720 m3 

Retention Time:43 hr 

VLR, kg BOD/ m3 /day: 0.22 

F/m ratio: 0.11 

No of Aerators:12 

Total HP:   630 

O2 required: 342 kg/hr 

Available O2: 528 kg/hr 

Adequate in terms 

of handling 

capacity  

 

Aeration is 

adequate to treat 

even excess BOD 

load up to 6500 

kg/day i.e., more 

than the present 

BOD load    

3. Secondary Clarifier  

Effluent flow. m3/hr:  

434 

Capacity, m3:  6005   

Surface Area, m2: 1645 

Retention time, hr:  13.8  

SOR, m3/m2/day:  6.33 

 

Adequate  

 

4.  Sludge Filter Press  

 

Volute Press 

Capacity: 10 tons dry solids 

/day 

Capacity: 4.8 tons dry solids 

/day 

Adequate to handle 

ETP sludge 

 

4.8 Optimization of the membrane using the Taguchi Method  

The experimental design outcome of the Taguchi method for using Ultrafiltration 

membrane wastewater treatment of Paper and pulp mill was performed (Orrego et al., 

2011). The experiments were performed in completely randomized order with 4 

different factors in 3 levels. So, an L9 (34) orthogonal array with 8 DF was selected 

for the same (Kadhim et al., 2020). The experimental matrix is shown in table 4.13. 

The shortlisted factors with their ranges are pH: 6-8; Temperature: 20-32; Trans-

membrane pressure: 2-4 Bar and Flow rate: 30-60 l/hr (Table 4.14). The flux decline 

and COD rejection in each experiment are shown in Table 4.13. The maximum flux 

decline of 18.48% caused due to fouling has been observed in experiment no. 5 



85 

 

whereas a minimum flux decline of 5.43% was observed in experiment no. 8. For COD 

rejection Maximum COD rejection has been achieved in experiment no. 6 with a 

percentage of 19.64% and a minimum of 7.14 % has been observed in experiment  

no. 1.  

Table 4.14: Operating parameters and their labels and levels 

Parameter Labels L1 L2 L3 

pH A 6 7 8 

Temp B 20 26 32 

Pressure C 2 4 6 

Flow Rate (l/hr) D 30 60 90 

 

Table 4.15: Experimental layout using L9 (34) orthogonal array following the 

Taguchi method 

Experiment No. pH Temperature(°C) Pressure(bar) Flow Rate (l/h) 

1 6 20 2 30 

2 6 26 4 60 

3 6 32 6 90 

4 7 20 4 90 

5 7 26 6 30 

6 7 32 2 60 

7 8 20 6 60 

8 8 26 2 90 

9 8 32 4 30 

 

The overall mean S/N value for FD caused by fouling was calculated as -21(dB) and 

for COD rejection it was 22.10 (dB). As seen in Figure 4.5 for flux decline, the flow 

rate shows the lowest variation. However, from the slope of the graph, it can be easily 

predicted that pH shows remarkable variation around the mean S/N. The maximum 
[...]
Shammari et al., 2018 also observed a percentage COD reduction of 97% from the 

wastewater using a membrane bioreactor. Similarly, Jadhao and Dawande 2012 

observed a reduction of approximately 97.00% COD achieved by UF from the hospital 

wastewater. The use of electrochemical oxidation along with reverse osmosis has 

reduced COD by 98.5% from the wastewater generated by the yarn fabric industry 

(Bouchareb et al., 2021 Khan et al., 2022). 

2215±56.45 1951±41.23
-7.7

2215±56.45
26±1.7 -88.26

-10

490

990

1490

1990

2490

Inlet Outlet (Pre +
UF)

Percentage
Reduction

Inlet Outlet ( Pre +
UF + RO)

Percentage
Reduction

Combination 1 Combination 2

TDS (mg/L)



97 

 

 

Figure 4.11: Effect of Different treatment setups on the COD rejection in Agro-

based Industry 

4.10.5 Effect of Membrane Filtration on BOD value in Agro-based industry 

Biological oxygen Demand (BOD) refers to the amount of oxygen required to 

decompose the organic contaminant from wastewater. The paper and pulp industry 

wastewater generally has very high BOD values due to the addition of organic matter 

in the process. The effluent from the secondary clarifier has an average BOD value of 

27±0.56mg/L. The BOD reduction potential using pre-filtration and UF was 22% 

(27±0.56 mg/L to 21±0.71 mg/L). However, the addition of RO membrane along with 

pre-filtration and UF appeared to reduce 100% of BOD from the effluent (Figure 4.12). 

However, the high organic matter in wastewater has a greater possibility of clogging 

the membrane which needs to be backwashed after regular intervals to maintain the 

flux. Yordanov, 2010 also observed a reduction of more than 94% in BOD of the 

wastewater from the slaughterhouse with the application of Ultrafiltration. Other 

studies have also documented a BOD removal rate of more than 96% (Rodriguez-H. 

et al., 2015). 

 

216±9.11
179±10.76

-17.12

216±9.11

0

-100

0

50

100

150

200

250

Inlet Outlet (Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 1 Combination 2

COD (mg/L)



98 

 

 

Figure 4.12: Effect of Different treatment setups on the BOD Rejection in Agro-

based Industry 

4.10.6 Effect of Membrane Filtration on Color in Agro-based Industry 

Pre-filtration and UF in series could reduce color from 412±21.10 PCU to 108±10.2 

PCU i.e. by 73.78% (Figure 4.13). Similar results have been reported by Cebeci., in 

2017 where the use of Nanofiltration alone has removed the color by 98% from the 

wastewater generated from the textile industry that was rich in methylene blue. In the 

study conducted by Bouchareb et al., in 2021, the use of reverse osmosis in addition 

to electrochemical oxidation in a yarn fabric wastewater generation has completely 

removed the color indicating that coupling of membrane along with some advanced 

techniques can help to overcome the problem of water treatment.  

 

27±0.56 21±0.71

-22

27±0.56
0

-100

0

20

40

60

80

100

120

Inlet Outlet (Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 1 Combination 2

BOD (mg/L)



99 

 

 

Figure 4.13: Effect of Different Treatment Setups on the Color Rejection in 

Agro-based Industry 

4.10.7 Effect of Membrane Filtration on Lignin in Agro based industry 

Lignin is the primary component that contributes to color addition in the paper 

industry. When lignin removal from effluent discharge is the aim, the pre-filtration 

followed by UF membrane is a significant step that reduces 83% (126±7.71 mg/L to 

22±1.01 mg/L) of lignin.  The additional RO membrane attached eliminates 100% 

lignin content from the effluent denoted by Figure 4.14. Ellouze et al., 2012 show the 

use of the NF technique to treat textile wastewater. Also, the reported use of UF alone 

rejected 98% of the dye content from dye industry wastewater (Lin et al., 2016).  

412±21.1 108±10.2

-73.78

412±21.1 0

-100

0

50

100

150

200

250

300

350

400

450

Inlet Outlet (Pre +
UF)

Percentage
Reduction

Inlet Outlet ( Pre +
UF + RO)

Percentage
Reduction

Combination 1 Combination 2

Color (PCU)



100 

 

 

Figure 4.14: Effect of Different treatment setups on the Lignin Removal in 

Agro-based Industry 

In a study conducted by Singh et al., 2023, the use of forward osmosis only rejected 

around 90% of the lignin content from the pulp and paper wastewater. In a similar 

study on the extraction of lignin from the wastewater, a plant of 60 m3/h extracted 12 

tons of lignin and 825 Kg of lignans per month using an Ultrafiltration membrane of 

150k Da (Gambier et al., 2020 and Amar et al., 2017). 

4.10.8 Effect of Membrane Filtration on Conductivity in Agro-based Industry 

Conductivity is an important parameter in the determination of water quality as it states 

the content of inorganic minerals available in the water. The effluent coming out of 

the secondary clarifier has conductivity with an average of 1365±81.21 mg/L. The 

reduction potential via pre-filtration followed by UF was 31% (1365±81.21 mg/L to 

942.9±79.37 mg/L). However, the addition of RO membrane along with pre-filtration 

and UF further reduced the conductivity to 98.16% from the effluent (Figure 4.15). 

The results obtained from a study conducted by Bouchareb et al., in 2021, the use of 

reverse osmosis membrane has decreased the conductivity by 97.1% in comparison to 

the 31.2% removal by electrochemical oxidation. Similarly, Cebeci in 2017 reported 

the removal of 95% conductivity from 1225µS to 223 µS in textile industry wastewater 

using Nanofiltration.  

126±7.71 22±1.01

-89

126±7.71

0

-100

-20

0

20

40

60

80

100

120

140

Inlet Outlet ( Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 2 Combination 2

Lignin (mg/L)



101 

 

 

Figure 4.15: Effect of Different Treatment Setups on the Conductivity in Agro-

based Industry 

4.5.9 Effect of Membrane Filtration on Potassium and sodium content in Agro 

based industry 

The use of various chemicals in the pulping process increases the content of sodium 

and potassium in the mill wastewater. The effluent coming out of the secondary 

clarifier of the effluent treatment plant has an average respective value of 4.2±0.17 

mg/L and 28±2.1 mg/L for potassium and sodium. For consideration of Potassium and 

sodium, the reported reduction potential by pre-filtration and UF was 14.28% 

(4.2±0.17 mg/L to 3.6±1.1 mg/L) and 19% (28±2.1 mg/L to 22.70±1.72 mg/L), 

respectively. However, the addition of RO membrane along with pre-filtration and UF 

further reduced the Potassium and Sodium ions to 98% and 87% from the effluent 

(Figure 4.16 and 4.17). Reverse osmosis is more effective than Ultra-filtration in the 

removal of ions like Potassium and Sodium from the wastewater. 

 

1365±81.21
942.9±79.37 -31 1365±81.21 25.1±3.15 -98

-500

0

500

1000

1500

2000

2500

3000

Inlet Outlet (Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 1 Combination 2

Conductivity (mg/L)



102 

 

 

Figure 4.16: Effect of Different Treatment Setups on Removal of Potassium in 

Agro-based Industry 

 

  

Figure 4.17: Effect of Different Treatment Setups on Removal of Sodium in 

Agro-based Industry 

The results obtained from our study are in good agreement with various previous 

studies on removing pollutants from wastewater using both RO and UF membranes. 

There has been a significant decrease (P<0.05) in the concentration of all pollution in 

both treatment methods (Table 4.22). Membrane filtration at low pressure is reported 

to be best for bleach effluent treatment in pulp and paper mills (Shukla et. al., 2013 

4.2±0.17 3.6±1.1

-14.28

4.2±0.17 0.1±0.2

-98

-10

0

10

20

30

40

50

Inlet Outlet (Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 1 Combination 2

Potassium (mg/L)

28±2.1 22.7±1.72

19

28±2.1
3.7±0.62

87

-20

0

20

40

60

80

100

Inlet Outlet (Pre +

UF)

Percentage

Reduction

Inlet Outlet ( Pre +

UF + RO)

Percentage

Reduction

Combination 1 Combination 2

Sodium (mg/L)



103 

 

Lindströ and Nordin, 1976). Likewise, it has also been reported that the performance 

of using RO in the reduction of pulp and paper industry effluent is higher than UF and 

nanofiltration (Shukla et. al., 2010). In addition, Li et.al.2004a have recommended the 

combined RO-UF membrane process for the treatment of wastewater.  

4.5.10 Assessment of the use of water for recycling in the plant after membrane 

treatment in Agro based industry 

The reclamation of wastewater for water recovery can easily help to achieve the zero-

discharge level in the paper and pulp industry. Several technologies such as adsorption 

technology (Alothman and Wabaidur, 2019), advanced oxidation (Oturan and Aaron, 

2014), and activated charcoal (Luukkonen et al., 2019). However, the quality of water 

reclaimed cannot be reused in the industry.  Membrane technology especially 

Ultrafiltration and Reverse Osmosis has given promising results to reclaim m water 

from municipal wastewater treatment plants. The permeate of both combinations was 

compared with the feed water characteristics required by the pulp and paper industry 

listed in Table 4.23. The effluent from the secondary clarifier cannot be reused for the 

production of paper since none of the parameters fall under the prescribed tolerance 

limits. The pre-filter used in the process protects the Ultrafiltration used downstream 

from the large suspended solids. Microfiltration units have been applied in many 

studies (Shang et al., 2011 and Holman and Ohlinger, 2007) but Ultrafiltration has the 

distinct advantage since it allows choosing the pore size from a range of 0.1- 0.001µm  

as per the requirement, moreover, it removes soluble organic particles, along with the 

pathogenic bacteria, thus produce a permeating quality of TDS below 2000 mg/L  that 

lies close to the legal standards for irrigation water (CGWC, 1991; Oron et al., 2006). 

This combination of unit operation has been applied in full-scale wastewater treatment 

plant effluent reclamation (Hamoda et al., 2009). The application of pre-treatment and 

ultra-filtration has, however, reduced the pollution load but except TSS none of the 

parameters lies in the tolerance regime. However, the permeate from the series 

combination of pretreatment, Ultrafiltration, and RO unit has been able to achieve the 

tolerance limits for Color, TDS, and TSS to be reused in the production of all the 

grades of paper.  



104 

 

Table 4.23: Change in the various water parameters with different treatment membrane setups in the Agro-Based Industry 

 

 

*Significant at P<0.05, Two-tailed independent t-test 

 

Table 4.24: Water Quality requirement by Paper and pulp industries in India 

 Effluent from different processes Tolerance for water for pulp and paper industry (BIS) 

Water quality 

parameter 

Secondary 

Clarifier 

Effluent 

Permeate from 

pretreatment and 

Ultrafiltration unit 

Permeate from 

pretreatment, 

Ultrafiltration, and 

RO unit 

Ground 

Wood 

paper 

Kraft Paper 

Bleached 

Soda and 

Sulphite 

Paper 

High-

Grade 

Paper 

Color 615 176 0 20 15 10 5 

TDS 1933 1784 0 500 300 300 300 

TSS 36 0 0 25 25 25 10 

COD 183 146 0 NS NS NS NS 

NS- Not specified

 TSS 

(mg/L) 

TDS (mg/L) COD 

(mg/L) 

BOD 

(mg/L) 

Color 

(PCU) 

Lignin 

(mg/L) 

pH Conductivity 

(µs) 

Potassium 

(mg/L) 

Na 

(mg/L) 

Inlet 

(Secondary 

Clarifier) 

56±0.96 2215±88.26 216±9.11 27±0.56 412±21.1 126±7.71 7.46±0.44 1365±81.21 4.2±0.17 28±2.1 

Outlet 

(Pretreatment 

+ UF) 

0* 1951±56.45* 179±10.76* 21±0.71* 108±10.2* 22±1.01* 7.19±0.12* 942.9±79.37* 3.6±1.1* 22.7±1.72* 

Outlet 

(Pretreatment 

+ UF + RO) 

0* 26±1.70* 0* 0* 0* 0* 5.74±0* 25.1±3.15* 0.1±0* 3.7±0.62* 



105 

 

4.10.11 Statistical analysis of the various treatment setups in Bindal Paper Mill 

Ltd 

The correlation of all the pollution parameters is shown in Table 4.24. A maximum 

correlation of 0.96 has been observed between color and sodium content in the effluent 

stream. The least correlation has been observed between Total Solid solids and pH, an 

indication that there is no correlation between the TSS and the pH of the Wastewater.  

The result of hierarchical cluster analysis of all pollution parameters from the effluent 

of all four sources viz. primary clarifier, secondary clarifier, Pretreatment + 

Ultrafiltration, and Pretreatment + Ultrafiltration + Reverse Osmosis is shown in figure 

4.18. The dendrogram shows two major clusters. Cluster 1 involves the effluent 

generated from the primary clarifier and secondary clarifier indicating the same quality 

of effluent. Cluster 2 involves the effluent coming out from the Pretreatment + 

Ultrafiltration and Pretreatment + Ultrafiltration + Reverse Osmosis indicating a 

pronounced reduction in the pollution load using membrane technology. 



106 

 

Table 4.25: Correlation Matrix of the Water Quality Parameters of Bindal Pvt Ltd 

 

 pH TSS TDS COD BOD Color Lignin Conductivity Na+ K+ 

pH 1          

TSS 0.23287 1         

TDS 0.95995 0.491409 1        

COD 0.56988 0.849759 0.765281 1       

BOD 0.53305 0.782516 0.719133 0.987012 1      

Color 0.67196 0.758373 0.825665 0.972603 0.964967 1     

Lignin 0.58314 0.733311 0.748814 0.976303 0.994453 0.978302 1    

Conductivity 0.86647 0.533339 0.919486 0.782165 0.747009 0.891708 0.793986 1   

Na+ 0.65657 0.751009 0.806422 0.954274 0.945415 0.99582 0.963655 0.906025 1  

K+ 0.52294 0.169634 0.527726 0.231962 0.163045 0.138355 0.128117 0.160025 0.064565 1 

 

 

 



107 

 

 

 

Figure 4.18: Dendrogram showing hierarchical cluster analysis of effluent of different treatments for Bindal Paper Mills



108 

 

 

Figure 4.19: Screen Plot of the component analysis for Bindal Paper Mills Ltd 

The screen plot of Bindal Paper Pvt Ltd is shown in Figure 4.19. The screen plot 

depicts the eigenvalue for each individual Principal Component. Components 1 and 2 

having Eigenvalues of more than one are selected. The elbow of the curve shows only 

two components falling above value one. 

The adequate number of clusters is determined by the agglomeration coefficient as 

shown in table 4.25. The agglomeration schedule was obtained at the various clustering 

stages hierarchically by using various parameters along with different treatment 

methods. The optimum number of clusters determined is 2 and the variation in 

agglomeration coefficient shows heterogeneous cases. 

Table 4.26: Agglomeration coefficient of cluster analysis for Bindal Paper Pvt Ltd 

Stage Cluster Combined Coefficients 

Cluster 1 Cluster 2 

1 2 3 2115457.060 

2 4 5 4596155.752 

3 1 2 5612867.660 

4 1 4 13679932.985 

 

  



109 

 

4.11  Performance of Membrane Filtration unit for Star Paper Ltd- a wood-based 

Industry 

Effluent samples after secondary clarifiers were passed through two different 

combinations viz. (1). Pre-filtration and UF membrane installed in series, (2) Pre-

filtration, UF Membrane and RO Membrane in series.  

4.11.1  Effect of Membrane Filtration on pH in wood-based industry 

The pH value has a great impact on the activity of the microorganisms which in turn 

affects the composition of the enzymes and hence dissociation of the organic matter 

from the waste water. As denoted in Figure 4.20, the outflow water pH from the 

secondary clarifier has a pH value of 8.12±0.34. Alkaline conditions have a strong 

impact on the membrane as higher pH negatively charges the membrane, hence 

impacting the membrane performance (Kimani et al., 2022; Chen et al., 2023). The 

feed water pH was reduced to 7.89 ±0.12 by integrating pre-filter and UF. On the other 

hand, the pH was further reduced to 5.12±0.71 with the addition of RO membrane due 
[...]
b) Cost distribution (CAPEX and OPEX) of UF-RO hybrid unit 

Figure 4.31: Breakdown of the operational cost of wastewater treatment 

27%

9%

18%

18%

5%

5%

6%

11%

1%
High Pressure Pumps

High Pressure Connecting Pipes

Membrane module

Temperaure control Nobe

Membrane Fitting

Replacement Cost

Annual Amortized Cost

Operating Cost

Maintennace cost

22%

7%

30%

15%

4%

4%

6%

11%

1%



127 

 

Economic Evaluation of the membrane filtration for a plant of 0.5m3/hr was evaluated 

and shown in Table 4.31. The effluent coming from the secondary clarifier was used 

as a feed. The total operating cost (TOPEX) considering the capital cost that includes 

the membrane module, 2019, and the pumps, fitting, etc. Since the membrane filtration 

was used as a tertiary treatment, the cost of labor was negligible. The operating cost 

includes the electricity consumption only. The cost of wastewater treatment was 

calculated for 3 years, as the membrane has a life of 3 years. The calculated cost of 

treatment for Ultrafiltration and UF-RO hybrid was 0.292/L and 0.645/L respectively. 

The treatment operation cost for membrane filtration ranges from 0.26-0.32 Euro/m3 

(Judd et al., 2018). The increased use of membranes and ever-increasing demand may 

bring down the membrane cost which directly impacts the water treatment cost.  

The rates of recovery of each membrane technique are different and the quality of the 

water, thus a comparison can be based on the amount of reclaimed water. Moreover, 

the price for reclaimed water may differ significantly. The operation of wastewater 

treatment as per a study conducted by Solon et al., 2019 consumes 0.45-0.6 kWh/m3 

of energy. The energy consumed by the ultrafiltration for 2700m3 water is 7.9kWh/m3. 

The energy consumption of various municipal treatment plants mentioned in the 

literature has ranged from 0.7-2.3kWh/m3 of reclaimed water (Quist-Jensen et al., 

2015). However, treatment of 2333.61 m3 ultrafiltration permeate with reverse osmosis 

requires 28.6 kWh/m3, which is somewhat larger than all other operational units. The 

specific cost for consumption of energy in operations accounts for 0.067/L for 

ultrafiltration and 0.31/L for hybrid UF-RO units. 

 The operating cost of the membrane filtration unit in hybrid mode per m3 recovered 

water is extensively higher than the total capital cost needed for the initial setup of the 

plant. The main reason for the same is due to the fact that capital cost (CAPEX) is 

incurred only once at the initial setting of the plant of an average lifetime of 20 years 

while the operating costs are due constantly. Therefore, the more important factor in 

designing the membrane treatment plant is to optimize the operational cost rather than 

saving the capital cost. And since the major fraction of the operating cost is covered 

by the energy consumption; the focus should be given to the use of any other 



128 

 

alternative source of energy. The solar energy as well as the energy recovered from 

the aerobic digestion and the biogas produced by the treatment plant can help to resolve 

the issue (Frijns et al., 2013). 

Table 4.34: Economic evaluation of the Lab scale Effluent Treatment model 

S. No.  Description Volume  UF UF+RO  

 Plant Capacity 0.5 m3/hr 

1.  Electro-mechanical 

Cost 

Pumps, Blowers, 

Diffusers, 

Instruments, pipes, 

panels, and Fitting 

01 lot 1,32,500.00 1,48,300.00 

2. Membrane Cost + 

Replacement 

01 lot 4,75,000 7,50,000 

3. Operation cost 

(Power for 03 Years 

 3.25 KW = 3.25 ×6 = 

19.5KW 

@Rs 8.57/ KW for 3 

years= 

19.5×365×3×8.57 = 

1,82,990.9 

15KW  

 

Rs.  

8,44,573.5 

 

 Total (Rs)  7,90,540 17,42,873.5 

 Volume of water 

treated (0.5m3/hr × 

6 hrs of operation 

per day × 900 days) 

Plant Life 3 Years 

 2700 m3 

0.292/lit 

 

0.067/lit 

7.9Kwh/m3 

2700 m3 

0.645/lit 

 

0.31/lit 

36.5/m3 

 

The total amount of freshwater consumed by Bindal paper and Star paper mills is 8500 

KLD-9000 KLD and 11190 KLD. The average rate of the water charged by the 

Government of UP for industrial supply is 26.40/1000 liter. So, the daily expenditure 

of the mills towards the water bill is Rs 2, 24, 400 and Rs 2, 95, 416 for Bindal paper 



129 

 

mills and Star paper mill respectively. Using the hybrid UF-RO model, the treated 

water can be sustainably recycled and reused in a closed loop. Moreover, the 

government charges Cess at a rate of 5p/KL on the consumption of water under The 

Water (Prevention and Control of Pollution) Cess Act, 1977. This allows the recycling 

and reuse of treated water and the total fresh water requirement of the plant can be 

minimized which will ultimately lead to decreased cost of operations. Moreover, a 

rebate of 25% in Cess is given to the industries treating the wastewater on their 

premises.  

 

 

  



130 

 

CHAPTER 5 

CONCLUSION AND RECOMMENDATIONS 

 

5.1 Conclusion 

Improving and maintaining the quality of the environment and achieving sustainable 

goals are the foremost and most critical challenges that the globe is facing currently. 

The ever-increasing population, urbanization, and industrialization have become a 

threat to the achievement of the targets making them unconfined and limitless. The 

sudden urbanization and expanding industries in India have created huge pressure on 

the water resources and hence, the water demand in the last century has risen four to 

sevenfold. As per the CPCB report, 70-80% of the wastewater generated is sent back 

to the ecosystem. The installed sewage treatment capacity is only 6190 MLD against 

the total generation of 22939 MLD, creating a gap of 78.7%. Moreover, the quality of 

the waste water recovered after treatment also needs to meet the specified standards 

(Hugh and Thompson, 2004). This ever-increasing demand for water, the huge 

production of wastewater, and the inefficiency of treatment facilities have created huge 

pressure to find an alternative and advanced method of wastewater treatment so as to 

meet Sustainable Development Goal 6 which focuses on the management of 

wastewater quality and increasing the water use efficiency.  

After many of the advanced treatments like coagulation, and oxidation have one or 

another drawback, the membrane technology has emerged as a hope for treatment and 

reclamation of wastewater. Thus, in the present study, the paper and pulp industry 

wastewater from 2 different industries using different raw materials contributing 

approximately 60% of the wastewater were chosen as source wastewater. An 

integrated lab-based model based on a pretreatment filter along with ultrafiltration and 

reverse osmosis was used with the objective of removing the pollutants (Organic 

matter, Color, and TDS) and maximizing the water recovery so as to be recycled and 

reused in the industrial process.  



131 

 

To fulfill the objectives of the work, the physicochemical characterization of the input 

and output of the effluent treatment plant was done using standard methods. The 

operating condition of the membrane was optimized to maximize the rate of water 

recovery and minimize membrane fouling. The permeate coming from the membrane 

filtration unit was assessed for its potential to be reused in the paper and pulp 

processing in Industries. Eventually, the cost and the energy consumption were 

evaluated to mitigate the problem of water scarcity and reach the goal of zero liquid 

discharge. 

Following are the conclusions of the present study. 

1)  Physio-chemical characterization was done separately for both the chosen 

paper mills. Bindal Paper Mills Ltd. Muzaffarnagar, UP, is an integrated pulp 

and paper plant with a capacity of 110 MTons/Annum of writing and printing 

grade paper using agro waste like bagasse, wheat straw, and hardwood and 

poplar grown by the farmers. The freshwater consumption in Bindal is 

approximately 52.3 m3/T finished paper. The effluent coming out from the 

various processes has a pH value of 7.39±0.32, BOD value of 653±14.81, COD 

value of 1465±31.23 mg/L, TSS value of 1911±21.17 mg/L, TDS value of 

2967±26.31 mg/L, lignin content of 1004±16.72 mg/L and Color value of 

1206±21.12 PCU. The current ETP of Bindal Paper Mill is based on the 

conventional activated sludge process along with advanced tertiary treatment 

techniques comprised of the primary clarifier, a secondary clarifier, a Sand 

filter, an equalization tank, Dissolved Air Floatation, aeration tank, a Direct 

Membrane filter (DMF), Sludge Bed Drier (SDB) and chemical recovery plant. 

The mill has also placed an Online Continuous Effluent Monitoring System 

(OCEMS) at the final output to monitor the quality of the treated effluent 24×7. 

The pH value of effluent from the secondary clarifier is slightly alkaline 

(7.46±0.44). The BOD as well and COD values of the outflow coming out of 

the secondary clarifier were observed in the range of 27±0.56 mg/L and 

216±9.11 mg/L respectively. The percentage removal using the conventional 



132 

 

effluent treatment plant including COD, BOD, and TSS was observed as 

99.25%, 99.11%, and 99.45% respectively (Leiviskä et al., 2010).  

2) Star paper utilizes the wood of eucalyptus and poplar for paper making. The 

mill has 4 paper machines with a production capacity of 300 Tonnes/day. The 

mill utilizes traditional chlorine bleaching technology and also involves an 

oxidative extraction stage which utilizes oxygen and peroxide. Star paper mills 

utilize around 12000m3 of freshwater (groundwater) daily, which is abstracted 

from the bore wells. The effluent coming out from the various processes has a 

pH value of 8.41±0.29, BOD value of 715±13.68, COD value of 1395±29.72 

mg/L, TSS value of 2016±18.21 mg/L, TDS value of 3114±35.14 mg/L, lignin 

content of 1192±21.67 mg/L and Color value of 1421± 14.23 PCU. The current 

ETP of Star Paper Pvt ltd is based on the traditional method namely, the 

activated sludge process, and comprises the primary clarifier with 10087 m3 

capacity and a Side Water Depth of 4m; an aeration tank with 11 aerators of 

50HP capacity; A secondary clarifier with a capacity of 6005 m3. The plant is 

also installed with a belt press for dewatering the sludge generated in primary 

and secondary clarifiers. The reported pH of the discharge was found to be in 

the alkaline range (8.12±0.34) which is within the determined CPCB limits. 

The TSS from wood-based paper mills (i.e., 36±1.12 mg/L) after secondary 

treatment is lower than most of the pollutants. The BOD and COD values of 

the effluent coming out of the secondary clarifier were observed in the range 

of 20±0.79 mg/L and 183±11.09 mg/L respectively. The percentage of COD, 

BOD, and TSS was observed as 98.81%, 98.80%, and 98.70% respectively. 

All the parameters were within the CPCB-prescribed limits. 

3)  The decision-making for multi-criteria optimization of various parameters viz. 

Temperature, pH, Flow rate, and Pressure on the efficiency of using Ultra-

filtration through grey relational analysis in combination with Taguchi 

approach concerning Flux Decline due to fouling and COD rejection rate. The 

percentage contribution of each parameter to achieve minimum fouling was 



133 

 

pH>Pressure>Temperature>flow Rate; and to achieve maximum COD 

rejection, it was pH>Temperature>Pressure≥flow rate. 

Taguchi and Grey Relation method-based optimum operating conditions were 

found to be at pressure 2 bar, pH 8, flow rate of 60 l/hr, 17.1% of the COD 

rejection rate, and temperature 32°C was obtained under optimum working 

conditions, that lie within the stipulated range consisting of a 95% confidence 

interval. Measurement of TDS, TSS, COD, BOD, and Color showed a 

significant decrease of 11.90%, 99.99%, 17.10%, 22.20%, and 73.70% 

respectively, showing a substantial reduction in the pollutant loads. The GRG 

is improved significantly (0.1918) through the setting of optimal parameter 

combinations. It can be concluded that the Grey-based Taguchi approach for 

solving multi-attribute decision-making proves to be effective in reducing the 

number of experiments along with getting reliable results.  

4)  The purpose of the analysis was to assess the efficacy of membrane technology 

pollutants removal from secondary clarifier effluent of the paper mill and to 

check the potential of reuse of the treated wastewater for paper production. For 

the same purpose a pilot system that incorporates a membrane filtration unit 

i.e., pre-filtration, UF, RO membrane. Two combinations of membrane 

filtration were used viz, combination 1 consisted of the series assembly of pre-

filtration and UF whereas RO membrane is added with pre-filtration and UF in 

the second combination. The operating conditions were optimized for 

minimization of the membrane fouling and maximization of the pollution 

rejection.   

5)  The pH value of the effluent of the secondary clarifier has an average value of 

7.46±0.44.     

        The pH of the wastewater generated is associated with the microbial activity 

that impacts the secondary treatment process of the activated sludge process. 

The reduction of pH of the discharge was noted as 7.19 ±0.12 by combining 

pre-filter and Ultra-filtration. The secondary clarifier effluent was already low 



134 

 

with a TSS value of 56±0.96, indicating that the secondary treatment itself is 

sufficient to reduce the TSS load. The change in the TSS level with both the 

combinations of membrane filtration configuration was able to entirely reduce 

the TSS. The effluent coming from the secondary clarifier has a TDS value of 

2215±56.45 mg/L. However, the removal of TDS is not satisfactory with pre-

treatment and UF, as only 7.7% (2215±56.45 mg/L to 1951±41.23 mg/L) of 

TDS could be reduced. The integration of pre-filtration, RO membrane, and 

UF can reduce 88.26% of TDS for effluent coming from Bindal Paper Mills. 

When pre-filtration and UF were utilized,  reduction potential was noted to be 

20.2% (183±11.09 mg/L to 146±9.76 mg/L) respectively in terms of COD. 

However, the addition of RO membrane along with pre-filtration and UF 

appeared to reduce 100% of COD and BOD from the effluent of Star Paper Pvt 

Ltd. The biological Oxygen Demand of the effluent generated from the 

secondary clarifier has an average value of 20±0.79 mg/L. The pre-filtration 

and UF in combination have reduced the BOD by 30% (20±0.79 mg/L to 

14±0.81 mg/L). However, RO membrane addition along with pre-filtration and 

UF appeared to reduce 100% of BOD from the effluent. 

         The effluent generated from the secondary clarifier has a color with an average 

value of 615±23.21 PCU. Pre-filtration and UF in series could reduce color 

from 615±23.21 PCU to 176±11.2 PCU i.e. by 71.5%. The significant 

contribution of the pre-filtration and UF membrane in terms of lignin removal 

from the outflow as 89% lignin reduction (168±8.78 mg/L to 18±1.11 mg/L) 

was observed. However, the extended RO membrane successfully reduced the 

lignin content entirely which is 100% lignin elimination from the plant 

discharge(Leichang et al., 2018). 

6)  The pre-treatment filter and Ultra-filtration combination satisfactorily reduced 

the TSS, and lignin, and discharged from both the mill effluents. The 

positioning of the pretreatment filter helps in the reduction of the pollutant load 

on the membrane hence decreasing the fouling of the membrane. The pre-

treatment filter also reduces the economic cost of membrane cleaning and 



135 

 

replacement due to fouling.  However, the removal of TDS, COD, and BOD 

using pre-treatment and ultra-filtration was not satisfactory (<30%). This may 

be attributed to the high concentration of LMW compounds in the plant 

outflow.  However, the addition of RO membrane could significantly (>98%) 

reduce the pollutants from the paper mill effluent. RO membrane exhibited the 